
CREDENTIALS: PROVEN TRACK RECORD OF MORE THAN 50 PROJECTS IN LAST 18 YEARS. 
AWARDED IN FRANCE, ENGLAND, SINGAPORE, GERMANY, INDONESIA AND INDIA

®

LEADING THE CLIMATE CHANGE, ENERGY TRANSITION & DECARBONISATION

World’s Best Biogas & BioCNG,  BioCO , BioLNG, BioHydrogen™, BioFertilizer Technologies & Equipment Manufacturing2

Asia’s Largest Producer of BioCNG , Carbon Credits, VER’s, GS
® 

WINNER

INDIA’S BEST
BIOGAS/
BioCNG 
PROJECT

BEST 
RENEWABLE 

ENERGY 
COMPANY & 

20 OTHER 
PRESTIGIOUS 

AWARDS
SINCE 

INCEPTION 
2006

®

WORLD’S TOP 2
BIOGAS PROJECT

2023, UK

WINNER
BEST BIOGAS
PROJECT IN

ASEAN

®Indonesia’s First Commercial BioCNG  Plant

19Years
BIOGAS EXCELLENCE

th
60  Project
[...]
Our Biogas plants help in responsible palm oil production processes: Zero Waste, Increased Energy Efficiency and

Reduced Greenhouse Gases.

7 years of Successful Operation 7 years of Successful Operation

OUR WORLDWIDE SUCCESSFUL PROJECTS IN LAST 12 YEARS

LIBM Burner for excess Biogas usage 
Commissioned in Feb 2021

engine- 1067KW x 2 

19Years
BIOGAS EXCELLENCE



17

Commissioned in October 2020

Another Successful Biogas Project at 
PTPN 5 Palm Oil Mill, Riau

Another Successful Project in Indonesia |  CDM-PoA Registration Completed
Overall we have commissioned 35 large, Waste to Energy projects. The prestigious CITRA BORNEO INDAH (CBI Group), 
PT Sawit Sumbermas Sarana TBK (SSMS) has a 2.4 MW capacity Biogas power plant, Our first project in Pangkalanbun, 
Central Kalimantan operating successfully since December 2018.

2 years of Successful Operation

Winner - 2022 Indonesia’s Best Biogas Project

Winner - 2023 The Best Off-Grid Power Plant

Winner - 2023 The Best Power Plant Company

3.5 years of Successful Operation

19Years
BIOGAS EXCELLENCE



7.5 MW - LARGEST 

BIOGAS PROJECT

In Indonesia / South East Asia

3 Nos ZPHB Digesters of ® 

3
each 12,800 m volume 

3Biogas - 3900 m/hr

PT. SAM, Astra Group

Hulu Sungai Selatan, 

Indonesia

3Biogas- 813 m/hr

Commissioned in 

April 2014

Repeat order from SARIMAS Group, 
st

1  Phase 2.5 MW Commissioned in March 2017 

3BIOGAS - 511m/hr
® First ZPHB Project for 

POME in Africa, Commissioned in 
August 2018

8.5 years of Successful Operation

4 years of Successful Operation

5 years of Successful Operation

18

19Years
BIOGAS EXCELLENCE



19

®First ZPHB  Technology for Oleochemical in Malaysia

8 years of Successful Operation

Malaysia’s Largest Biogas plant / Largest Digester for DD Plantation 

EVYAP - Turkey
Johor Bahru,

Malaysia

3Biogas - 213 m/hr
Commissioned in June 2014

3Biogas - 1170 m/hr

Sarawak, Malaysia

DD Palm Oil Mill SDN BHD 

19Years
BIOGAS EXCELLENCE



PT. Rafi Kamajaya Abadi
Kalimantan Barat, Indonesia.

3
BIOGAS - 813 m /hr

TM TMZero Pond , Zero Pollution
Commissioned in October 2017

Indonesia & World’s First Project: 
TM®ZPHB  , Zero Pond ,  

TMZero Pollution  Higher Biogas 

Technology Operating Successfully 

since January 2013

One of the first project to 

export Biogas Power to the 

State Electricity Grid

PT. Meskom, Indonesia.

Indonesia

  

PT. MAI  

 Kalimantan, 
3BIOGAS -  836 m / hr 

Commissioned in July 2013

9 years of Successful Operation 5 years of Successful Operation 9 years of Successful Operation

8 years of Successful Operation

PT. UMBUL 

MAS WISESA

Rantau Prapat 
3

Biogas - 898 m/hr

Commissioned in August 2014

Indonesia

20

19Years
BIOGAS EXCELLENCE



®
BIOGAS / BioCNG  from Municipal, Food & Mixed Waste

KIS Group is a pioneer in treating food waste which are rich source of organic matter and this disposal attracts flies, 
mosquitoes which acts a breeding ground, moreover space constraint, methane release during decomposition, 
odour etc. are some of the problems associated with food disposal. The best solution is to use this food waste which is 

®
a source of energy back to captive use. ZPHB reactor converts this food to Biogas which can be used as fuel in the 
Kitchens/Canteens.

The digested substrate produces organic fertilizer which can be used for gardening in the institutions. The effluent is 
treated in ETP and can be reused for flushing the toilets and other gardening applications.

Torrent Pharma

Gujarat - India

30 m³ ETP Sludge + 500 Kg

Canteen Food waste at their factory
3Biogas Generation: 123 m /d

Application: Captive use for

Cooking in canteen

3 years of Successful Operation

21

19Years
BIOGAS EXCELLENCE



22

®
MIXED WASTE TO BioCNG

Next Era Energy Private Limited

ŸSubstrate – MSW 

ŸCapacity – 30 Tons/day.
3ŸBiogas Generation – 2500 m /d

®
ŸBioCNG  –  750 Kg/d

ŸUsed for Household applications

ŸLocation - DAMAK, Nepal 
(Prime Minister Constituency)

ŸSusbstrate – Palm oil mill 

effluent
®

ŸBioCNG  - 3000 Kgs/d

ŸUsed for Industrial application

ŸLocation – Indonesia
®

 Repeat Order - BioCNG   

 Project

Ÿ

19Years
BIOGAS EXCELLENCE



23

We design and provide highly efficient 

Chemical, Biochemical, Chelating,  

Biological and Water scrubber for removing 

H S from Biogas. The removal of H S makes 2 2

it suitable for the use in different Biogas 

engines. The removal of H S is as low as 2

required by the client with our scrubber 

system.

®
With our BIOPOWER  solutions we 

provide the end uses/ application of 

Biogas for Energy generation/ 

production uses. We provide 

solutions to use  Biogas in Boiler & 

Gas Engine. With this we provide end 

to end solution for Biogas from gene-

ration to commercialization.

The process of removal of CO & other impurities 2

from Biogas provides purified methane. The PSA 

(Pressure Swing Adsorption), water scrubber, 

membrane separation & cryogenic separation 

technologies are used for upgradation to 93%-

95% methane. The bottled Biogas is used for 

industrial applications and vehicles.

BIO-METHANATION & BOTTLING

® ®Applications of BIOGAS with BIOPOWER  & BioCNG 

®
BIOCLEAN  - Different types

of H S SCRUBBERS2

As shared in our major success stories before, we offer complete commercial applications of 
®Biogas from cleaning & upgrading of Biogas with our proven & successful BIOCLEAN , 

TM ®Biohydrogen  and BIOPOWER  Technology.

® ® ®
 BIOCLEAN , BIOPOWER , BioCNG AND BIOHYDROGEN™ TECHNOLOGIES

TMBioHydrogen  is a colorless, odorless and combustible gas in the presence of oxygen. Production of Hydrogen (H ) from 2

renewable sources such as Biogas by methane reforming process to produce clean energy with added High Energy Efficiency. 
TMBioHydrogen  can be used as alternative fuel for transportation, industrial application and Power generation.

BIOHYDROGEN™

19Years
BIOGAS EXCELLENCE



Waste Water / Effluent Treatment Plants
We are providing complete turnkey solutions for waste water / effluent treatment for 

all types of effluents. Our treatment scheme comprises of primary treatment, 
Biological treatments (ASP / MBBR / SBR / MBR), tertiary treatment and sludge management.

The scheme will vary based on effluents & end user requirements.

MBBR (Moving Bed Bio Reactor) technology is based on the 

biofilm principle with an active biofilm growing on small 

specially designed plastic carriers that are kept suspended in 

the reactor.

The carriers are designed to provide a large protected surface 

area for the biofilm and optimal conditions for the bacteria 

culture when the carriers are suspended in water.

Benefits of MBBR Technology: 
Less space required and easy operation for BOD/COD and 

nitrogen removal. High loading rate compared to other 

conventional biological treatment.

Ÿ High Strength reactor to increase the amount of biological 

population by providing large surface area to bacteria.
Ÿ Upgradation of existing ASP into IFAS / MBBR to meet higher 

organic load & discharge.

MBBR (Moving Bed Bio Reactor)

Membrane Bio Reactors provide a very  compact, robust, simple 

effluent treatment plants that are capable of producing very high 

quality effluents. It is designed to achieve high quality effluent 

within a small overall foot print.

The MBR process utilises the well proven activated sludge 

process, but replaces conventional final settlement with an 

ultrafine membrane which effiectively filters the final effluent.

Benefits of MBR Technology:

Ÿ The membrane is an extremely effective solids 

separation device.

Ÿ High removal efficiency results in a very high effluent quality.

Ÿ Simplicity of system design.

Ÿ No requirement for final settlement tanks.

Ÿ Offers bacterial removal without the need for complicated 

ultra violet radiation system.

MBR (Membrane Biological Reactor)

Activated Sludge Process

ASP is very simple and easy to implement but need more space and more energy than other treatment methods. We are providing 

complete mix - as conventional aeration and Extended aeration process or both depending on the inlet organic load to the system. 

Aeration system will be Diffused system (fine/coarse) with retro fit or without, Mechanical surface aerators and submerged turbine  

aerators. The overflow from Aeration tank will be taken into Secondary clarifier for further separation of sludge and water and 

part of sludge will be recycled back at inlet of aeration tank and excess will be sent for de-watering or other process.

SBR (Sequential Batch Reactor)

The SBR is a fill-and-draw activated sludge system 

that combines all of the treatments steps 

(anoxic phase, aerobic phase and sedimentation 

phase) into one single basin. It consists of the 

following five basic steps.

1) Fill (addition of new wastewater)

2) React (anoxic and/or aerobic phase)

3) Settle (mixing is stopped to let biomass settle down)

4) Draw (removing the clarified and treated water)

5) Idle (during this phase sludge is usually removed)

Influent
Mixer
Air

Mixer
Air

3) Settle

2) React
(Mixed or Aerated)

1) Fill (Static, Mixed 
or Aerated)

5) Idle

4) Draw

Waste
Sludge

Effluent

TIME

Sludge Management System

We provide suitable 
sludge management system 

based on the 
effluent characteristics

24

19Years
BIOGAS EXCELLENCE



Main plant project photos commissioned in November 2019 and working successfully

3
KIS Group has implemented the 2500 m /d project with high inorganic and 

® ®high TDS influent, using advanced ZCT  - OH radical with ZCT  - E Technology

®2.5 MLD ZCT  Plant Project at Colombia, Latin America

25

19Years
BIOGAS EXCELLENCE



®
 Innovative ZCT  (Zero Chemical Treatment) Technologies

® ®®
We are providing Advanced ZCT  Technology such as ZCT  - OH (Hydroxyl Radical) System & ZCT  -

and (Electro Contaminant Removal) System for Highly Inorganic / Organic Waste Water

OH Radical, is the neutral form of the hydroxide ion (OH). 

Hydroxyl radicals are highly reactive and consequently  short-

lived. Hydroxyl radicals play a key role in the oxidative 

destruction of organic pollutant.

Advantages

Ÿ They can effectively eliminate organic / inorganic compounds 

in aqueous phase.

Ÿ It virtually reacts with almost every aqueous pollutant without 

discriminating.

Ÿ Complete reduction product of OH is HO, so it does not 

introduce any new hazardous substances into the water.

Ÿ Simple equipment, easy to operate.

Applications

Ÿ Water & Wastewater Treatment.

Ÿ Oxidation Process.

Ÿ Color & odour free

potable water.

®ZCT  - OH (Hydroxyl Radical System)

The Nanomicro Bubbles Advantage

Burst on the surface of water

A Proven OHR system with 4 patents 

Standard Micro Bubble 
Generators

Proprietary Nanomicro
Bubble Generators

®
ZCT  - E System

Inside the ECR Chamber  |  Polarity Automatically reversed

COLLOIDAL DIRECT DISCHARGE

Water flows evenly upwards at High Throughput rates

DC Power
Supply

From ECR
Control
Panel

®ZCT  is excellent to treat effluents from textiles, petrochemical, chemical industries, oil -mining plants, factory waste water as they 
remove heavy metals and also used for pond purification, slaughter house cleaning, food waste water treatment, sewage etc. 
These systems are easy to operate and up-gradation can be done easily as per the requirement with less Opex

®Our state of art ZCT -E system works based on Electro 

Coagulation principle and is a process of removing 

contaminants in waste water with passing of electricity.

 
Advantages

ŸSimple equipment, easy to operate.

ŸSludge easily settleable and easy to de-water.

ŸFlocs formed are larger, acid-resistant, stable and 

separated faster.

ŸRemoves the smallest colloidal particles.

Applications

ŸOil, Grease and heavy metal removal.

ŸElimination of Colour & Odour.

ŸOxidation of organic / breaking of organic 

molecules.

ŸRemoval and separation of SS and colloids.

26

19Years
BIOGAS EXCELLENCE



ŸZLD treatment process includes Pre-treatment, where the effluent is screened and equalized for secondary treatment.
ŸThe effluent at ambient temperatures enters secondary treatment wherein the high loads of COD and BOD (in the 

incoming effluent) is reduced in Anaerobic and Aerobic systems by 95%.
ŸThe secondary treatment is succeeded by the tertiary treatment, in which the effluent is filtered through different streams of 

filters to get effluent with less particulate matter. The effluent coming out of the tertiary treatment enters the evaporators 
where water is evaporated, which is recycled back in the industry.
ŸThe solids that are crystalized during evaporation have less volume. (depending on the TSS & TDS in liquids it  may vary). 

These solid crystals are disposed after confirming the environmental aspects.

ZLD (Zero Liquid Discharge) technology is beneficial process for industries where the water is reused. Our process/technology 

(ZLD) helps to meet the discharge standards of the liquid which allows the use of treated liquid back for industrial use.

ZLD (Zero Liquid Discharge)

We provide state of art design Modular 

/ Containarised plant for effluent 

treatment plant and  water treatment 

plants. This is based on customer 

requirements & inlet parameters. The 

system is pre engineered & fabricated    

with a number of containers for quick 

delivery & installation time. It is simple, 

easily transported to customers 

location & can be shifted from one 

place to another.

Modular / Containerised ETP & WTP

27

19Years
BIOGAS EXCELLENCE



Project Details

3Flow: 72 m/d

TSS: 280 ppm

BOD: 4000 ppm

COD: 8000 ppm

This project was started in April 2017 and 

completed by June 2017

The final discharge as per the environmental 

requirement in India is 

BOD<20 ppm & COD<250 ppm

Success Story: Complete Waste Water Treatment

Waste Water / Effluent Treatment Plant

India

Successful ETP Project for Unilever in Pondicherry, India

Oushadhi is a Pharmaceutical company located at Thrissur, Kerala. Water Treatment Plant (WTP) is 

installed to remove the Suspended Solids and Turbidity present in the water. Raw water from the Filter feed 

tank is taken to the Pressure sand filter and Activated carbon filter installed in series for removal of traces 

of suspended solids. The Filter feed pumps will be regulated by the level controller which will switch on the 

pump at the Low level of water in the Treated Water tank (Over head Tank) and switch off the pump at 

High level to avoid Overflow from the Treated water tank. The treated water is used for further processing

28

19Years
BIOGAS EXCELLENCE



We are expert in water treatment process that makes the water more acceptable for specific end use. The 

end use may be drinking water, industrial water supply, irrigation, water recreation, hygienic water and 

other purposes. Our system of water treatment includes clarifiers, filtrations process, softener system, 

DM plant, Ozone treatment, UF, RO & UV based on the end requirement of customer use.

Water Treatment Plants

Project Details: Dubai

The Final discharge met the design parameters of 

conductivity <5 ppm, turbidity & TSS

The project started in April 2016 and was completed 

in Nov-2016 within a short period of 8 months

The final Hygienic water is used in the process of 

manufacturing of personal care products

This project was one of the fast tracked 

project which was completed within 3 months

The final discharge met the design parameters of 

conductivity <5 ppm, turbidity < 5 ppm, TSS <2 ppm

and TDS <1 ppm. This water is used for in-house 

Boiler purpose

Nigeria

Project Details: Nigeria

Indonesia

Feasibility study for achieving 
Zero Carbon Footprint for 
Unilever Oleochemical, Indonesia

29

19Years
BIOGAS EXCELLENCE



30

®
 BioCNG  POTENTIAL PER TON OF WASTE

Note: The gas fertilizer yield may vary based on the inlet solids and proposed technology  

POME (Palm Oil Mill Effluent)

Cow Dung

Poultry Litter

Press Mud

Napier Grass

Food Waste/ Organic MSW

EFB (Empty Fruit bunch)-Palm

Paddy Straw

Biogas m³ / 
Ton of waste 